Mercury   >   CHRYSLER   >   8 (1978)   >   82H8J   >   GEAR HOUSING   >  


RefDescriptionQty RequiredPrice
0 ROD, GEAR SHIFT (LONG LEG)
Part No: F526705
1 25.40
22.86
Not Available
0 HEX HD CAP SCREW, 1/4 - 20 X 6 (LONG LEG)
Part No: F1825
1 9.70
8.73
Not Available
0 EXTENSION MOTOR LEG (LONG LEG)
Part No: F526845
1 91.33
82.20
Not Available
0 DRIVESHAFT (LONG LEG)
Part No: F526128
1 119.20
107.28
Not Available
0 GEAR HOUSING COMPLETE (NOT SHOWN)
Part No: FC525054 FC536054
1 564.30
507.87
Not Available
1 ROD, GEAR SHIFT (STD. LEG)
Part No: F525705
1 40.80
36.72
Not Available
2 HEX HD CAP SCREW, 1/4 - 20 X 1 7/8 (STD. LEG)
Part No: F1175
1 1.62
1.46
Not Available
3 SPRING LOCKWASHER
Part No: F8083 26992
8 0.90
0.81
4 EXTENSION MOTOR LEG (STD. LEG)
Part No: F525845
1 68.50
61.65
Not Available
5 STUD, GEAR HOUSING FRONT
Part No: F521006 FK601006
1 13.10
11.79
Not Available
6 SEAL, GEAR SHIFT ROD LOWER
Part No: F338618-1 817472
1 7.10
6.39
7 SEAL
Part No: F318307
2 36.42
32.78
8 HEX HD SCREW, 1/4 - 20 X 1 1/2
Part No: F1891
2 1.50
1.35
Not Available
9 SEAL, INLET WATER LINE LOWER
Part No: FA510914
1 5.72
5.15
Not Available
10 HEX HD SCREW, 1/4 - 20 X 7/8
Part No: F2008
1 1.05
0.95
Not Available
11 DISC, WATER PUMP LOCATING
Part No: 525388
1 0.00 Not Available
12 WATER PUMP BODY
Part No: FA525060
1 80.95
72.86
Not Available
14 PIN, WATER PUMP IMPELLER DRIVE
Part No: F390563
1 0.79
0.71
Not Available
15 SEAL, WATER PUMP GEAR SHIFT ROD
Part No: F474342 69756
1 2.80
2.52
16 IMPELLER
Part No: F525065 F525065-1
1 168.25
151.43
17 PLATE, WATER PUMP BACK
Part No: F525562
1 8.45
7.61
Not Available
18 CLUTCH SHIFT CAM
Part No: F459721-1
1 24.75
22.28
Not Available
19 SEAL, SHIFT ROD CAVITY
Part No: F525555
1 0.60
0.54
Not Available
20 PLUG, GEAR HOUSING
Part No: F50109 79953Q04
2 6.30
5.67
21 WASHER
Part No: F8077 191833
2 1.00
0.90
22 GEAR HOUSING
Part No: FA525054
1 227.25
204.53
Not Available
23 PLUG
Part No: F19109 47945
1 1.60
1.44
Not Available
24 HEX HD SCREW, 1/4 - 20 X 1 5/8
Part No: F1990
2 2.70
2.43
25 HEX CAP SCREW, 1/4 - 20 X 3/4
Part No: F1705 28636
2 1.40
1.26
26 SCREW
Part No: F525457
5 1.70
1.53
Not Available
27 SNOUT
Part No: FA525116
1 29.55
26.60
Not Available
28 PROPSHAFT SEAL
Part No: F521307
1 15.79
14.21
Not Available
29 BEVEL GEAR W/BEARING
Part No: FA521023 819249A1
1 140.91
126.82
Not Available
30 PIN CLUTCH SHIFT
Part No: F901728
1 6.40
5.76
Not Available
31 PROPELLER SHAFT
Part No: F525098 FK536098
1 300.65
270.59
Not Available
32 SEAL, PROP SHAFT
Part No: F525305
1 1.65
1.49
Not Available
33 PROP SHAFT CAGE
Part No: FA525298
1 69.50
62.55
Not Available
34 SEAL, PROP SHAFT BEARING CAGE
Part No: F521305
1 1.80
1.62
Not Available
35 RETAINER, PROP SHAFT BEARING CAGE
Part No: F521296 F521296T1
1 25.08
22.57
36 COTTER PIN
Part No: F1846 45882
1 2.18
1.96
37 PROPELLER PIN
Part No: FA324101
1 10.15
9.14
38 PROPELLER NUT W/COTTER PIN
Part No: 817752A1
1 11.23
10.11
39 PROPELLER
Part No: FP343 FP477
1 138.26
124.43
40 DRIVESHAFT (STD. LEG)
Part No: F525128
1 84.85
76.37
Not Available
41 GEAR, BEVEL PINION
Part No: F521266 819250
1 98.25
88.43
Not Available
42 CLUTCH SPRING
Part No: F409719
1 5.05
4.55
Not Available
43 CLUTCH PIN GUIDE
Part No: F318372
1 3.19
2.87
Not Available
44 CLUTCH SHIFT
Part No: F409521
1 11.91
10.72
Not Available
45 WASHER, BEVEL GEAR THRUST
Part No: F317717
1 1.10
0.99
Not Available
46 MOTOR LEG EXTENSION TO GEAR HOUSING SCREWS
Part No: F430732
4 3.70
3.33
47 BEVEL GEAR
Part No: F521023 819249A1
1 140.91
126.82
Not Available